



+

Diagnosis

- Primary Diagnosis : _____
- Secondary Diagnosis : _____

Service Designation

- Attending: Dr. _____
- Hospitalist: Dr. _____
- Date: _____
- Time: _____

Hospital Status

- Inpatient
- Observation
- Outpatient
- Note: Observation is for further evaluation of patient's condition due to diagnosis
- Note: Outpatient is for normal or extended recovery for IV infusions, blood transfusions and other short-term outpatient procedures or services
 - Is this a voluntary or involuntary admission? Voluntary
 - Is this a voluntary or involuntary admission? Involuntary

Hospital Location

- 2 East
- Neg Pressure Room _____

Allergies

- Update Allergies with Reactions: _____

Vital Signs

- Vital Signs VS 2E 0600 & 1400
- Vital Signs Other _____

Diet

- Regular Diet
- 1800 kcal Consistent Carbohydrate Diet
- 2000 kcal Consistent Carbohydrate Diet
- _____ kcal Consistent Carbohydrate Diet
- Other Diet _____

Nursing Orders

- Observe MH 1:1 within reach
- Observe MH 1:1 within sight
- Observe MH 15 minute checks X 24 hours
- Observe MH monitored room
- Blood Glucose Fingertick ACHS x 48 hours

Special Precautions

- Elopement precautions
- Homicide precautions
- Potential Violence Precaution
- Seizure precautions
- Suicide Self Harm Precautions

Physician Signature: _____

Date / Time: _____

PATIENT STICKER



Medications

Antipsychotic Agents

- haloperidol (Haldol) 5 milligram orally every hour as needed for psychosis (not to exceed 25 mg in 24 hours)
- haloperidol (Haldol) 5 milligram intramuscularly every hour as needed for psychosis (not to exceed 25 mg in 24 hours)
- OLANZapine (Zyprexa) 10 milligram intramuscularly every 6 hours as needed for psychosis
- OLANZapine (Zyprexa Zydis) 5 milligram orally every 6 hours as needed for psychosis
- OLANZapine (Zyprexa Zydis) 10 milligram orally every 6 hours as needed for psychosis

Benzodiazepines

- LORazepam (Ativan) 1 mg milligram orally every hour as needed for Withdrawal Symptoms
- LORazepam (Ativan) 1 mg milligram orally every 4 hours as needed for Anxiety/Agitation/Delirium
- LORazepam (Ativan) 2 milligram orally every hour as needed for Anxiety/Agitation/Delirium (total Lorazepam, using all orders, should NOT exceed 10 mg in 24 hours without physician notification)
- LORazepam (Ativan) 1 mg milligram intramuscularly every hour as needed for Withdrawal Symptoms
- LORazepam (Ativan) 1 mg milligram intramuscularly every 4 hours as needed for Anxiety/Agitation/Delirium
- LORazepam (Ativan) 2 milligram intramuscularly every hour as needed for severe agitation (total Lorazepam, using all orders, should NOT exceed 10 mg in 24 hours without physician notification)

Medications - Scheduled

- Multiple Vitamins 1 tablet orally once a day
- thiamine 100 milligram intramuscularly once now
- thiamine 100 milligram orally once a day for 4 days
- folic acid 1 milligram orally now
- folic acid 1 milligram orally once a day

Ancillary Medications

- Alum-Mag Hydrox-Simeth Susp (Maalox, Mylanta) 30 milliliter orally every 4 hours as needed for heartburn
- acetaminophen (Tylenol) 650 milligram orally every 4 hours as needed for Pain Scale 1-5
- benztropine (Cogentin) 2 milligram orally every 4 hours as needed for extrapyramidal symptoms
- benztropine (Cogentin) 2 milligram intramuscularly every 4 hours as needed for extrapyramidal symptoms
- diphenhydrAMINE (Benadryl) 50 milligram orally once a day, at bedtime as needed for insomnia
- diphenhydrAMINE (Benadryl) 50 milligram orally every 4 hours as needed for extrapyramidal symptoms
- diphenhydrAMINE (Benadryl) 50 milligram intramuscularly every 4 hours as needed for extrapyramidal symptoms
- docusate sodium (Colace) 100 milligram orally 2 times a day
- ibuprofen (Motrin) 400 milligram orally every 6 hours as needed for pain scale 1-5
- ibuprofen (Motrin) 800 milligram orally every 6 hours as needed for pain scale 6-10
- magnesium hydroxide (Milk of Magnesia) 30 milliliter orally every 6 hours as needed for constipation
- nicotine 14mg/24 hr patch (Habitrol, Nicoderm) 1 patch transdermally every 24 hours as needed for nicotine withdrawal symptoms
- traZODone (Desyrel) 50 milligram orally once a day, at bedtime as needed for insomnia
- traZODone (Desyrel) 100 milligram orally once a day, at bedtime as needed for insomnia
- zolpidem (Ambien) 10 milligram orally once a day, at bedtime as needed for insomnia

Physician Signature: _____

Date / Time: _____





+

Additional Medications

- _____
- _____
- _____
- _____
- _____

Laboratory

- Pregnancy Test (Urine)
- Drug Screen, Modified (Urine)
- Urinalysis
- CBC W/ Auto Differentiation
- Metabolic Panel (Complete)
- Rapid Plasma Reagin
- Hiv-1 Screen (Bmh)
- Tsh (3rd Generation)
- Lithium
- Tegretol (Carbamazepine)
- Valproic Acid (Depakote)

Radiology

- Chest Pa and Lateral
- Brain Wo Cont (XRAYMRI)
- Head Wo Cont (XRAYCT)

Consults

- 1. _____
- 2. _____

Physician Signature: _____

Date / Time: _____

PATIENT STICKER